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Indetex NV

Rue du Mont Gallois 58
7700 Mouscron

Belgium Contact: Mike Debonnet

DATE RECEIVED : 01 APRIL 2019
QUALITY REFERENCE : SALERNO
REPUTED FIBRE CONTENT : NOT GIVEN
FABRIC DESCRIPTION : WOVEN
COLOUR/DESIGN : GREY

REQUEST: Flammability in accordance with IMO resolution A471 (X11) as amended by
Resolution A563

COMMENT: See results below

L%L\Eﬂcﬂm

S. WISEMAN L. SHERIDAN
LABORATORY DIRECTOR LABORATORY MANAGER

This report shall not be reproduced except in full without written approval of HSTTS. In all circumstances results of tests are implied
as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the
report are for guidance only and are not a part of the results. Where specified in a test method preconditioning in accordance with I1SO
139 is not carried out as samples are exposed to the conditioning atmosphere specified within 1SO 139 for a minimum of 16 hours
prior to test.

*This test has been sub-contracted
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Flammability in accordance with IMO 471 (x11) Resolution A563 Part 7
Conditioning
A minimum of 24 hours at 65£5% Relative Humidity, 20+5°C

Report
Flame application time: 15 seconds

Mode of flame application: Face ignition

The results may not apply to situations where there is restricted air supply or prolonged exposure to
large sources of intense heat as in a configuration.

Face Warp direction Weft direction

Specimen number 1 2 3 4 5 1 2 3 4 5

Flame reached and edge X | X [ X | X X | X X X | X X
(v or X)

Hole reachanedge (v or | X |X |X [|X X | X | X X | X [|X
X)

Surface flash (v or X) X | X [ X [|X X | X | X X | X [|X
Duration of flaming (s) 0 0 0 0 2 0 0 0 0 0
Length of char (mm) 79 |95 |84 |107 |92 |103 |148 |85 |95 |56
Ignition of Cotton wool N N N N N N N N N N
(Y/N)

Mean Char Length Warp=91.4mm Weft= 97.4mm

Back Warp direction Weft direction

Specimen number 1 2 3 4 5 1 2 3 4 5
Flame reached and edge X | X [ X |X X | X X X | X |X
(v or X)

Hole reachanedge (¥or | X |[X |X |[X |X |[X [X |[X |X |X
X)

Surface flash (v or X) X [ X [ X | X [ X | X | X | X | X [|X
Duration of flaming (s) 0 0 0 0 0 0 0 0 0 0
Length of char (mm) 82 |8 (83 |84 |68 |70 (82 |76 |88 |83
Ignition of Cotton wool N N N N N N N N N N
(Y/N)

Mean Char Length Warp= 79.4mm Weft= 79.5mm
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Comments

On the basis of the tests carried out this sample of fabric meets the performance criteria for
curtains and drapes as specified in Clause 3 of IMO 471 (X11) Resolution A563 Part 7

118 Lupton Avenue Leeds LS9 6ED England
Tel: 0044 (0)113 248 8830 Fax: 0044 (0)113 248 0239 Email: hstts@hstts.co.uk
Registered no. 2899980 VAT No. 613 4310 86


mailto:hstts@hstts.co.uk



